
1 | P a g e

Akaroa Wastewater Meeting - 9 November 2016

Questions and answers from meeting, provided to Council staff from Robinson’s Bay community group via Suky Thompson:

Question Answer
1. What has been constructed at the top of Takamatua Hill? A water reservoir
2. What infrastructure (pipes, pumps etc) has been constructed to

take sewage to this?
None

3. Why has the Council built this infrastructure before obtaining a
discharge consent from it?

None of the Akaroa wastewater scheme has been built, and it will not be
built until a discharge consent has been obtained.

4. What is the capacity of the new treatment plant and how does this
compare with the existing Greens Point plant?

The new treatment plant will be able to fully treat flows up to 14 litres per
second (L/s).  Flows in excess of 14 L/s will be stored in the flow buffer tank
and when the capacity of that is exceeded, flow will pass through the
bypass treatment system will be able to treat flows up to 65 L/s.  These
flows are based on population projections to 2041.  The existing Akaroa
wastewater treatment plant has a capacity of 27 L/s.

5. What treatment will sewage receive at the new plant and how
does this compare with the existing Greens Point plant?

The existing Akaroa wastewater treatment plant consists of the following
consecutive treatment stages:

· Inlet Screen: Sewage from Akaroa is pumped from a pump station
to the 3mm aperture spiral screen.

· Imhoff Tanks: The flow of screened effluent is evenly split to the
two Imhoff tanks in the flow balancing/splitting tank. Suspended
solids settle out of the effluent and are stored and anaerobically
digested in the bottom of the Imhoff tanks.

· Trickling Filter: Effluent from the Imhoff tanks flows to the trickling
filter inlet chamber, where it combines with recycled trickling filter
effluent. The combined flow gravitates to the trickling filter and the
effluent is treated by biological processes within the filter rock
media.

· Clarifier: Effluent which is not recycled back to the trickling filter,
flows to a secondary clarifier where biological solids from the
trickling filter are allowed to settle out.

· UV Disinfection: Clarified effluent flows from the clarifier to the UV
disinfection system. Here potentially harmful micro-organisms in
the effluent are killed using UV radiation.

The proposed Akaroa wastewater treatment plant will consist of the
following consecutive treatment stages:

· Fine screening (0.5 mm gap size) and grit removal at the new
terminal pump station in the Childrens Bay boat yard.

· The treatment process for the new treatment plant is yet to be
designed, but will be a compact biological nutrient removal (BNR)
plant.  One option is to use Modified Ludzak-Ettinger (MLE)
reactors, which is a conventional process for BNR, but other
options producing the same treated wastewater quality will also be
considered. The MLE process is an anoxic followed by aerobic
system with a high level of recycle from the aerobic zone to the
anoxic zone to provide sufficient nitrate and nitrite for nitrogen
removal by denitrification. This recycle is combined with Return
Activated Sludge (RAS) from the membranes to provide sufficient
microorganisms (otherwise known as Mixed Liquor Suspended
Solids (MLSS)) to treat the wastewater. To avoid biological
inhibition, both carbon (acetic acid) and alkalinity (bicarbonate) will
be added to the wastewater as it enters the MLE reactors.

· Membrane filtration to remove the suspended solids generated by
the treatment process and to provide a high level of
disinfection.  The membranes are most likely to be low pressure
hollow fibre membranes located in a separate membrane building.

When the capacity of the full treatment process (14 L/s) was exceeded,
wastewater will be stored in the 250 m³ flow buffer tank.  When the
capacity of the flow buffer tank is exceeded, flow will pass through the
bypass treatment process, which will consist of UV disinfection and disc
filtration.

Further information about the proposed treatment plant can be found in
Section 4.5 of the Akaroa Wastewater Scheme Upgrading - Resource
Consents Application and Assessment of Effects on the Environment
(CH2M Beca, June 2014). Consents for the new pump station, treatment
plant and reticulation changes have already been granted.  A photo of
treated wastewater from a similar membrane filtration plant in Turangi,
compared with tap water, is shown in the photo below.



2 | P a g e

Question Answer

6. For Robinson’s Bay if drip irrigation is used is it below or above
ground?

Drip irrigation could be above or below ground.

7.
a. For Robinson’s Bay if If pasture – how often would it be

cropped, can it be grazed, is there a withholding period
b. Have the Council taken into account the establishment time for

shelter belts if its done around residential areas using spray
irrigation?

c. If trees – would these be cropped or are they permanent forest

d. If trees – what would the establishment time be and what
would be the interim solution post 2020 when the consent for
the current Greens Point treatment system lapses

a. Historically human wastewater has been treated to a level where
diseases can potentially be irrigated onto pasture. If cattle graze the
irrigated pasture too soon after the irrigation then there is the potential
to transfer the diseases from humans to cattle. The main concern was
around the beef tape worm (Taenia saginata). The withholding period
for when stock could not enter a paddock irrigated with human
wastewater was typically around 30 days.  At Akaroa the proposal is to
use an advanced treatment system which will prevent most diseases
(and in particular the cysts of the beef tapeworm) from being present in
the treated wastewater to be irrigated. This presents the opportunity to
consider reducing the withholding time between irrigation and grazing.
The use of the land by any type of stock and any withholding
requirements will be considered further as options are considered in
more detail.

b.  Shelter belts will take some time to establish.  This would be taken into
account in the staging of the implementation of a spray irrigation
scheme, if this option was selected.

c. Specific tree species have not been selected yet.  These could be either
cropped or permanent forest.

d. The time taken for a full canopy to develop would depend on the tree
species selected.  This would be around five years for kānuka), so an
alternative discharge for most of the wastewater will be needed once
the current discharge consent expires in 2020. This could be a new
short-term consent for the current wastewater treatment plant at
Takapūneke.

8. For Robinson’s Bay how often would irrigation take place Irrigation would take place whenever there was a soil moisture deficit.
Different areas would be irrigated on a rotational basis.  The details of this
would be determined during the next stage of design.

9. For Robinson’s Bay what size would the pond be expected to be
and how would it be lined?

For irrigation to trees the pond volume would be 12,000 m³ (0.7 ha
footprint) and for irrigation to pasture the pond volume would be
35,000 m³ (2.5 ha footprint).  The footprint required is conceptual only and
may well change depending on the topography of the specific location.

10. For Robinson’s Bay what other equipment to service the irrigation
would be required?  For example pumping stations, pipes, smaller
ponds, service depots etc. - any other structures that would be
being added to the area. Any further information on the
management of the irrigated areas - either cut and carry or
harvesting of trees if that is to happen and the associated
infrastructure and vehicles involved would be appreciated.

If the storage pond was located in Robinsons Bay then the wastewater
would flow by gravity from the treatment plant to the storage pond.  A
small pump station and pipes would be required to pump water from the
storage pond to the irrigation areas.  The way the irrigation areas would be